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Test Report No. 7191205302-EEC19-WBH
dated 01 Mar 2019

RESULTS:

Sample: Disposable Nitrile Glove, Size M

Table: Results for EN 455-1:2000

Clause Tests Requirements
No. of

non-compliers
allowed (pieces)

Number
tested

(pieces)

Actual no. of
non-compliers
found (pieces)

Inferred
results

4
5

Freedom
from holes

Shall not leak 7 200 0 Passed

REMARKS:

1. The manufacturing lot no. was not provided by the client.

           Yeo Poh Kwang Wong Bee Hui
       Higher Associate Engineer Product Manager

Medical Health Services (NAM)

APPENDIX:

Photo : Disposable Nitrile Glove, Size M
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Please note that this Report is issued under the following terms :

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration.  The results are not used to
indicate or imply that they are applicable to other similar items.  In addition, such results must not be used to indicate or imply that TÜV SÜD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results
furnished by TÜV SÜD PSB in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011
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Requirements: see table 3 

 
 
Sample Photo:  
 

Received sample  

 

SGS authenticate the photo on original report only 
 

***End of Report*** 
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Sample Photo:  
 Sample as received (Size M)  

 

 

 

 
SGS authenticate the photo on original report only 

 
***End of Report*** 
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Sample Photo:  
 Sample as received (Size M)  
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***End of Report*** 


